AW TA ProDUCT TESTING

Australian Wool Testing Authority Ltd - trading as AWTA Product Testing
A.B.N 43 006 014 106
1st Floor, 191 Racecourse Road, Flemington, Victoria 3031
P.O Box 240, North Melbourne, Victoria 3051
Phone (03) 9371 2400 Fax (03) 9371 2499

TEST REPORT

Client: | ewis Boxes Test Number : 15-004272
Issue Date : 23/09/2015
Print Date : 23/09/2015

Replacement of Initial Report dated :04/09/2015

Sample Description Clients Ref: "One Box"
Re-usuable boxes with perforated handle/Plain no handle

Crush Test

Specimen Maximum Force

1 2195 N

2 2114 N

8 2380 N

4 3221 N

5 3109 N

Mean 2604 N
Crosshead Speed 20  mm/minute

Test Procedure
Taped up boxes were placed under a crushing plate operated by a tensile tester with the load at
yield point recorded.

No discernible difference in crushing resistance between perforated and non-perforated product.
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